
('" 

( 

( 

i 
I 

i 
(

,'' ! 

,, / 

( 

( 
( 

c 

I 

t 
L 

' 

BELL SYSTEM PRACTICES 
Plant Series ~ 

SECTION 573-139-800 
Issue 1, August, 1965 

AT&TCo Standard 

FIGURE 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

28 PERFORATOR, NON-TYPING (LPE) AND TYPING (LTPE) 

PARTS 

CONTENTS 

Frame Mechanism (Typing Perforator) 
Frame Mechanism (Typing Perforotor) 
Frame Mechanism (Non-Typing Perforator) 
Frame Mechanism (Non-Typing Perforator) 
Frame and Motor Mounting Parts (Non-Typing Perforator) 
Main Shaft Mechanism (Typing Perforator) 
Main Shaft Mechanism (Non-Typing Perforator) 
Punch Rear Plate Mechanism 
Punch Block Assemblies 
Punch Front Plate Mechanism 
Punch Bail Mechanism 
Rotary Positioning Mechanism 
Rotary Positioning Mechanism 
Axial Positioning Mechanism 
Axial Positioning Mechanism 
Function Box Mechanism 
Transfer Mechanism 
Ribbon Feed Mechanism (Early Design) 
Ribbon Feed Mechanism (Late Design) 
Typing Mechanism 
159363 and 172640 Modification Kits to Add Manual Backspace 
159364 Modification Kit to Add Power Drive to Backspace 
159379 Modification Kit to Add "Make Only" Code Reading Contacts 
160881 Modification Kit to Add Guard to Cover Backspace Mechanism 
159381 and 159382 Modification Kits to Add Auxiliary Timing Contacts 
161340 Modification Kit to Add Manual Interfering Letters Tape Feed-Out 
161341 Modification Kit to Add Solenoid Operation to Letters Feed-Out 
159360 Modification Kit to Add Signal Bell Contact (On Upper Case "S") 
162375 Modification Kit to Add "Unshift on Space" 
Typewheels 
Numerical Index 

NOTE: 
When ordering parts from this section, 
prefix each number with the letters TP. 

Prepared for American Telephone and Telegraph Company by Teletype Corporation. 
©1958 and 1961 by Teletype Corporation. 

A II rights reserved. 
Printed in U.S.A. 

PAGE 

2 
3 
4 
5 
6 
7 
8 
9 
9 

1 0 
1 1 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
23 
24 
25 
25 
26 
26 
27 
28 

Page 1 



SECTION 573-139-800 

-,_153839 

t
----153839 162862 ~ -2191 

/ 2191 87401 153839 -----------

~/8330 I I :- ~ ' 
@ 156318 I ~ I I --~ ,/ I 

~
/ 151629 • i 0\ i 151631 
----/._ ® : \. : I / ---11 ~ 1 \. 86506 I & [jJ a (}._

1
~90606 : ·i--@ 

!:;:)-' . ~@ 2191 i 2191/ ---

/

\::!:) _,....., 1 •• - 8330 I = I ---- 1 7002 
93356 . '\ ------ : 

158172r I ! 1516~156165 --

176490 _.--135716 
/ . ----

~- -@ ~ /159.544 

_f{:_-~ 2191 
() -!_f!H____ 0 I --
~-1 -- @ r 

151630 

150356 L 

l 

~ 7002 
-®-- 1 151630 

1764 ---@@ "' 
I 

2191 

2191 
/ 151658 

-·~/@~ fJ ---@@ 
@). j / ""' 

93108 3603 

159861--

/ 

151658\ 2191 _.,/" 

151152 ll0743 &. \ ( 

\ \ 125011 \('jill///!) @--l-

Page 2 

~@ j--~-a ~~~~ 
--l-9-(p. ---

159441 

139752 

150241 

IJ\ / 110743 

- -~ \ 119652 --, ___ --:~- I 
~-@(#-~~ 

I I I 
159430 125011 152893 

FIGURE l. FRAME MECHANISM (TYPING PERFORATOR) 

-~ 

'~ 

''.· 
,,, 

.. 
.. f')· .. 

\ . ' 

') 

') 

~) 

l ' 
<~ 

'J 



~ 

ISS I, SECTION 573-139-800 

3598 

151657 ~'f I 2191 125011 36 2191 ___ .. /j J~j 1563% ""-~21;; 55900 

8330

/':" 176252 ~----- : :---' r-w-

~
1 , 

1 
96717- 156937____ __ n-----1 ~ 

156871 //1 ~-3598 1196517-- ~- ---- 1 156899 

\ 

// 1 ....,_ \ --- • -- 59506 

156872/ '*' // ! '~"----- 2191 --- • ' ---=<£ 
82392 ------'~" /,/ .P L ' I 7002 //--1 • ' rr - ---

' ' ·- .&'"" / ' -. :-/ : - • jl!i // ~~ -3640/ r ! 1 56,;; i .:-::/ 155877 !.: 156876 Eody D"''" Rooke, 8o ;J 3599 

ll)~ i ~~- ' 156 ! 125015-~·-·"<t: .... , __ (Ref. 176489 
399 1 ~ See Fig 1' 

--- : 151632-11 . ' 

151442 : /--~ 156576 

\ 

12so15 • : /,_---- --- I 

I 

: ' // --- -- r;;, 
151631 ®.!.. ~ : x::/ 156 ______ --- _ 192661 \.l9 

I !'@ : JY 900 ---- ---1- 1 ~- 2191 @.__ : r 1 i :--d ~ -
/

@__ I -J : I I : ~,g--t!J ~ ~-- 16 I I I 1 - -., 

21 91 "'- --- 0839 ' : -- ' 92709 0 ' "" @ - - ' 0 --J I \ ..: 
3598/ 1 -®,~-:---- ·- ! ----@ 

1

19652 

1
-::-:-----2191 \ -- -- / .. ---156995 2191 I · - -' 

"- 159411 ' -- I 151631 ~-
: ----~-., . ::::::.~~ 159411 ~ ~-1 /···· . ~::"Iilii I - 156412 -
L _156994 .. • - __, -------- 1 51362 \ 

------- ;--- 1~987 -®--{j) 154242 

151630 1 --/_ \\-- _ _./ 
_/ 62350 --- - -.qz} ll!Ji>. ____.-2191 : r-- l _ 124177 

Flo II<, ' : --- ' ' -

*1~~-"'{0fj®' ~- )58745 i i , _ _,,----J 

156990 156989 

' I 

Early Design (See Fig. 3 
for Intermediate Design) 

/ 

- t I 
--,_ ~ ' I I 

*151246 I -- r~--- : I ~ ' ~ I I 
*156465 *1 ~ - ~,~: I 

~~,~-~il 
156366 - '" /~i '(./ I I $t•".#f " .. .., ! p<, --J ... ll 

~;'::::'··.,,'-;:-
(Ref. 159861 ·~,~, 
See Fig. 1) 

@/tQJ@ 
156988 \ 

156998 

See Fig. 6) 

*These parts are not required with the later 
design shaft (154397). See Figure 6. 

FIGURE 2. FRAME MECHANISM (TYPING PERFORATOR) 

Page 3 



SECTION 573-139-800 

,,90573 

"~~:~ L< .~1 11,,, () 
158941~/-

~'-....151362 

156998" ~////~~ 
~ \ /~ 

156988" ~~ _,' 

,.-"""? 159411 #;_ 156987 

156989""" ~/ 124177 ,'' 

156990 (9 ,'-& / --~/ ( @/151632 
1512~~159341 

~!b ' u // : : /2191 

~----154242 ~~/7002 ~~156465 
/,e,\9-151246 __ r151658 

---156467 0}~--2191 

152415 

)y 
( 

' \ 

-158745 

,'~ 
-~3598 

@;._-2191 

/ ®-' -112967 

FIGURE 3. FRAME MECHANISM (NON-TYPING PERFORATOR) 

Page 4 



8 co 
I 

0. 
(") 

I 
(") 
r-... 
lf') 

z 
Q 
I-
V 
UJ 
Vl 

' 
"' Vl 

0 
~~ 

c::sm!!W!!mem:m5l co 
\ 
\ 

~ 
\ 

\ 

\ 

,------~ 

~ 
N 
0 
lf') 

~ 

"" 0 
..... 
<( 

"" 0 
u.. 
"" UJ 
Q.. 

l') 
z 
Q.. 

>-
1-

I 

z 
0 
z 

Vl 

z 
<( 
I 
v 
UJ 

~ 

u.. 

lf') 

Q) 

OJ 
0 

Q.. 



SECTION 573-139-800 

if::~ 
@-2669 

@-3438 
I 153030 

tJ-176823 

~6970 

I 

l. 

*151620\'-- ~ 
*151622 (\"' . *151621 

~/ (/ 

176658 ~ ~ 
I I/ 

153030 

~151631 

~2191 
~7002 

~
'~, 

0
:\)--176749 

~VI' 
151724 ~151657 
aS ~-2191 
'0150966 

- _2669~ 
I -- ~ 

0---151712 ~5~335=! ®-111017 
2191 'P 176679 

151632-, ~~/151415 
2191-@l> ~151416 

I ~---:.)150966 

~/i 176689 

I // I 

v 

2191 ~ 
~"'@ 7002 

151631 

151632-, 

2191-~ 

7002-~ 

/ 
/ 

I 
I 

) 

*Port of 1 22207 

FIGURE 5. FRAME AND MOTOR MOUNTING PARTS (NON-TYPING PERFORATOR) 

Page 6 



, 
0 

co 
(I) 

'I 

., 
(,) 

c 
;;c 
m 

o-

s 
)> 

z 
Vl 

:r: 
)> ., 
--1 

s 
m 
() 

:r: 
)> 

z -
l/l 

s 
'"" --1 

-< 
"'U -z 
G) 

"'U 
m 
;;o ., 
0 
;;c 
)> 
--1 

0 
;;c 

~'---

; 13~~-~~-~- •.- . 
I ~ll"J-1 
I 110{43 I I 
I 
I 

l 

I 
151737 : 

~ I 

@o@\@_: 
/ "-. 

*Early Design 
110743 42823 

#173336 Modification Kit to provide 
New Style Shaft. 5979S 

(N) Nylon, or used with nylon gear. 
(F) Fiber, or used with fiber gear. 

154694 

·~ 

f-151632 

@-2191 

~llliii;;;;l~~~~ ........ ~~~--~~~~~@?,>w 

-- --. 

150029 
I 

,-*~""t 
~~~~~t 

/ 
151640 

-- --

I 

~-""" I 
@-2191 I 

rb-1173340 1 

I - ................. ..._ I 
--- J ------ I 

~- I 
150040 ......__, ~ --- --. -- -- --- _J 

2191 I 
........__~ 

·""" 

v; 
Vl 

~ 

Vl 
m 
() 
-1 

6 
z 
tn 

~ 
I 

w 
'P 
8 



SECTION 573-139-800 

Page 8 

/ 

*162340 

/] 
/ I 

I 

I 

,, 
v 

f..-151632 

_..--2191 

@ *156236 

,d)/ 

/-
/ ~ 

/ -~ ~ ' 
•162364 6) /,/ 

~ / /---~ 
/ ' ' / --------/ ~~~--, / / - ••154397 / ,/ ~ // ~, / ' ~ _.-1 

'> / ' ~ I ·~ / / . ' 
151632-~] / / / : 

--'""" /' //162573 /' 158182- ~C) : 2191 ' / .. / / ~~A I GY / / ,' ,, .~ ) __ ** 173340 // r;;-1~~, / / // / 
/ / / </ / // ~" ' / // - / 

/ / . / ,' > / ----------~' ,. -·•173203 / ~ ,.. OJ --151737 

t.._)· / /-V 1 ?> !10743 
. / - \ I~ 

/ . ,/ ,/' 150014 l --42823 /"" / ,, __ _ 
15

81 

@/~ / 151736 / ,~~150029 77~ / /' ~158186 /' 0 -~-.,. 
~ ... ~110743 M- , ,.., ,. ___ _ 

3640--._ '~-(! / // / '-150841 / -------/' ~ / / / f •150040 / 

7

- / ,, - -- / 

15173 ~ / / " ' - / 

// // ~..... 0 "' /' 2191 / 
// 'Q, "" / ®- / 
/ / ·=---- / / / / ----150034 / ,, 

/ / "'------... .... / 

'--- / / / 
// // ~-/ // ---- / / ---- / / / 

---- ~- / ------150830 // 

"' / / / 
/ / 

/ / 150043 /// ...__150027 ,, 
/ 

t ..-"' // 
"' / / / 

/ / // j / 7002 (F) 
/ / ~ 

/ / '\ ~ // 

/ I ,/ - =-~"'-- 'li' "" 
/ 150241 ~150044 /'' C'_:~~·-,;_ J154335 (N) 
----------, / ( !_ \\'' '~, 151630 (F) 

---_, I ' ' ,tl -,1 " 

)'\ ',"::?)l' -~-'-\ 
--

1 
l f.,! / ,.,. 

(Ref. 158169 
See Fig. 3) I I / _,-

'-\.1...-.,.~-"' 

I 158184 

7.1 [163010(N) 
158185 (F) 

(N) Nylon, or used with Nylon gear 
(F) Fiber, or used with Fiber gear 
*Early Design Parts 

**Part of 173338 Modification Kit, 59795 

FIGURE 7. MAIN SHAFT MECHANISM (NON-TYPING PERFORATOR) 

t~ 

., 
,~, ... 

. · 



('' 

f'' 

ISS 1, SECTION 573-139-800 

152893 110743 151637~ 110743 

~ I 3598 2191 ~ I 
~@- ~tfd.\ <----~--

------- \\;!'/f&-J -

156015 /159560 

+7002 

--:@ 
7002~ /@ ~ 
2191// 

151632/ 

152893 

.@ \ 
+172638/ / ~ 

+2191 I 

+159981 

~z·:~?~., 

*The 156089 Slide w/lnsulator is 
Used when the Unit is equipped 
with Code Reading Contacts 

+Part of 159365 Modification Kit 
\ 

+164514 
(Ref. 156090 
See Fig. 10) 

FIGURE 8. PUNCH REAR PLATE MECHANISM 

119648 

< 
~------

156104 

NOTE: 
Due to specia I assembly processes, it is recommended 
that Teletype Corporation be contacted to determine 
if port replacement or repoir is possible on this 
portion of the Punch Block Assembly. 

159656 Punch Block Assembly (5 level chad less tape) 
170778 Punch Block Assembly (5 level fully perforated tape) , r;~. 

-i.lt;,~ 
153267 p 

~ 
6fff- 151152 

@ . "'-. 

. 110743 (Ref. 156023 
· I See Fig. 10) 

__ .. · 156012 ./.-----:::(Ref. 110743~nd 
FJ.________ ,.-·· lr 152893 See Fog. 8) ~ ----- .. r -,, ~ 

I' ,_ -:.'-- ,~-'\ 

~:;;;;:•} - --:..~?: -~~~;._? 

: :: ~ 
156172l : •• 

~ ~-- -· (Not Part of Punch 

~) ~ I Block Assembly) 
·~- 55063 

~J <k"l~ 

v 
153267 

Spring retracted punch pins 

FIGURE 9. PUNCH BLOCK ASSEMBLIES 

Page 9 



SECTION 573-139-800 

156040 
110743 I 

(Rof. 1~::::
3

~~~~ 
See F•g. 8) ,/ ! -

I ! l .: G~ l 

119652 

-> / .- /~ 

I t1l{/ (\ 

119652 

,.--~ L 156061 \ ~ ~ 
.----- ~/164511 

~·-' ---~ ~ ,'' 
156047~ *156062 - ~ 1 164515 

119648-~-"'_\- ...... o <'! __ ---~' I 
156"52- ~% ~~ -~, ~ 

' ~ - ~- -~ : 

~ ""-- *162093 -~ i 
~ /"10, *162092 ~---- : / !J..0 I ----J 

156055 (C) / ~ I 

170788 (FP) ./~--
93356 156044 (C) I 

170219 (FP) I (Ref. 161109 and 
156016 See Fig. 11) 

I 

I 

I I 
I \ I 

' o~ . 

I 
I 

---J 2191 

:------- / 151630 
: ---w~/ 
I 

I 

"-

2191 

1 /1036 
--@ (@ 

7002 

\ 

2191 
,____ ; /151416 
I -- ;,?,;\ 
I -~ 

: ~@ 

119647 - c I I_ ; ' ' 

I 1611o7~ - "-- ' ' ' fi-

2191 

@ c:.-@---156577 ->- -- :..(j~ {-1 /;) I I '" I 
119649 -- (1J ' -'' - / 156054 . - - .. @ - / : : : - / 3598 

--- ,/ " ( ~ - ~--:::, I I I @ !?.:(' -- ' - ' "' - -- .. ~-' ' ' ~ <!!I 

#179274 (FP) 156019 

- . ; - «'- ----:- _,_1 .54457 

7>\ ---- I () @.. :0 <::-" --~ -:-' 9@._ ' . . '----: -@ ;2191 

i \ \ ----.: ~ ---- ~--M\ -1250151 -@-fiiiiiB __ 

154698 I'T_f, 50 ' ---J' --, -119652 ~-1609413 • \ 1560 _ e (J __ _!!.)"- 151631 

u ·\\ 156184---- $!:, ~ I} ' 7002 ~ 93117 

r1630 4138

2 

I ~ 
91120 

c- -~P,O ----.,e --@~2191 Ill) iJJ>, ' - I -®-.- 161 139 '--

@.-- ----- (Rof. 156024 ', j . .. 151630 156045 

--- ,.,.,_., 15602 

"J- 156 

8 

I 
--- .-- ~,__..----- See Fig. 

8
) 

2191 -~042 
--..J 

I 
I 

I . 

_..,?@--~ 
2191 I 

151630 

~21 
'1l (~ ~/ 
~----- .. <N 125o11 48 •• -.,,,,,v::: 43 1196 /'il•"' '0· 1107 
~'>-----~/ 
~>------v-~"'S-151152 

./?~l 159988 ""' 159989 {~"'~:\l . \\~ 159990 

#when used with the 170778 punch block assembly the 170779 
feed wheel produces tape with the feed hole indent punched 
out. The 179274 feed wheel places the indent oetween the 
feed holes and is identified by a black dot on the shank. 

OLD STYLE PARTS 

*163291 Modification Kit - 5728S 

(C) Chadless Tape 
(FP) Fully Perforated Tape 

FIGURE 10. PUNCH FRONT PLATE MECHANISM 

Page 10 

f, 

'"1 



( 

r 

ISS l, SECTION 573-139-800 

119650 

12835\7156162 156093 I 56058 

@ \ I @i ) IT3 156060 

@@-~~L --- ~€> ... I 119652 71437 -- () ... 

\ / )50923 //- "@ / r(J ~> 
3598 2191 ;-: tlil @ (riJ /- --<- -
I I I 0 119652 --- _______ j@/(;1!/@ I@ I 

@(if__ _ .- l 1 151222 1-/ I / 
~1 M'l 11 9652 / 

: ~--ll'JV-- @( -~ 151222 J19652 (/ 179573 : I I ,... __ &;') I 

(Ref. 156024 
See Fig. 8) 

/ -- I I -!l'V-~ / --- $_ I I \!,!/ 
156099- ~ 161109 156016~ ----@ //) /) 1 

156067 ~ /' / 2191 
\ ~- ~ --flp;- :~/ // I E?=:::--_ //~----- -"// / -- G -!- ::: __ 172983 ~ 1 -

\ ~ \ 156009 156095 /:- 'e, I (@ @ @ @ ~ 156094 I I I I \ ~/ 156103 ~ I 1560/93 3598 

I I 125015 / --@. __ J : 2191 
@'- ®"CCr-~ I , r@ €! / 

152893-l(?f \ ;~-7! 156043 43 \ @ ® 
110743 ,!?r;)__ _ 1107\ 151073 1 

I~ --- ~ I 152634 

~ 
151629 156017 : \ • -- (!.: -@'Ill® 151416 

156884- I I / Ol ~ 
fR ' .. : 156169 : lJY""' ~ ; ''""''"'< .. · I : 156077 ~ 156165 39 / ! ? ~ ---~)' i : 

1538\ ----~- .?~~f~""""""(~i : !fvl 
: Cf'i' () --- .,; 1 ...---l.l:;/ 051 

©f@j"" </ \,~/\'(,\1(1--_ 90361 1/J: ~ /156 /110743 156013 ~\ 8330 '' / 

'liT (Rof. 156024 ·. II -crJ;Y @ ~ 2191 Soo Fig. 8) ..,_.. 

FIGURE 11. PUNCH BAIL MECHANISM 

Page 11 



SECTION 573-139-800 

Page 12 

1~874 

I 11 0879 150990 

~/~ J~ Q,·@~~7179 
125011 ~ .U ., v 1~266 

l~2M ~ 

150990 

(\ 
cr@@)-,,1 
1~266 I 

I 

A4~19M2 
~d 1~286 r· 1 -e '',,~ 

: 159528 \ ~ 
1 159529 I 
I 
L.._ 

--
1~2M I 

I 

(Rof. 159861 : 

See Fig. 1) \fk __ ----- \ / 
~\ ------ r------l15. / <il , - - --, I -- ~ ,__/ 

IJ -- : I IJI ' -..___ l I 

/ --:< : : I j~Jt .. <.•; : [ : ' 
( -· ' • •, ' : e.~"~ I l.._- .l I 
'(, < r I -r-t-_ •J ~ .-'/ 1_/ I I I 
., ; • ·';/ ,t' --------_1 I 

' t -~ .)I ~--~---""""'"""...:::~·"""• frO. ·'" o/ : I I 

3599 

I 110743 

~ I 
§ @ 
I fl'b 

125011 I 

,.;; ----- I I 
--- I I 

156501 2191 

I 1 

-~---
1 
I 
I 
I 
I 
I 
I 
I 
I 
I 

161444 

@II, 8Cjj-

/ ~'~ 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

~~291 1~276 I 
1~290 

3599 

156501 2191 1~291 : 

\ ; I 156289 : 

~ @.ee_ ---- I : 
~--~: ~ -I 
/ G --l 1~277 

I 110743 

@ I 
0 @ 

I 
125011 

, 
161444 

156492 

I 151630 
---L I 

.. _J : - - - -§"";)_--:@ @ <llll£\ 

-l I V; I "'" I I 

-- --

159M2 

I I 

-l : 125015 

: I 2191 
~: 7002 I 

--1 I \ L_._ 
: -------@ @ ~ 

i /-w 
I 
I 
I 
I 

---.J 

151631 

1~287 

--- I 
~ 

FIGURE 12. ROTARY POSITIONING MECHANISM 

f, 
.~, 



~ 

ISS 1, SECTION 573-139-800 

156478 1 163113 ~119649 
~~~1 

Early Design Parts, See Modification 
Kit 176138 (50029S) at bottom of page. 

153839 w A I c;;:;:> ----~ 1®~161524 \ ~156476 
_ __...--2191 ~---16311322746 74553 156306 156311 

--- 115122 [I ----_- ----'1 ______ I ~119651 
-- /d. ®----

7002 lilT' ~1~ "'\ 

\r @ @[:407 ~ 
1107~43 ,---~- ---

1 "-/ IJ. --

liJ<-/ 1562.42 -----
151629---~ 21~ -- --

151442 

~ 
2191 

159658""" I 
--1 ~~1:~-~tiJ: __ ~ 

I 115122 156241 

1 r~ 
I ~~---1 I 156905 
1 I 
I I : I 159480 

/@-_: 
2191 : 

I 

~@. ____ _ 

I 1 /_ 

' ' : ----
' 1 ~ I ~·~ /' --C/flt?J 
: '/' • : /i' '-'-1/ 
' v .. - - ' ' ,- ,, / c 
I _.A'":> .. < .. : .. > .. - I ___ I .~·Ll '.~ /-y. (Ref. 159535 
\,9/ ({" '- -- I \7"'- / (]' S I T' >i;' .'·:~-- -- 1 .- . --1 · ee Fig. 12) 

I 

' I 
I 

2191 ' ' ,_, --- ' ,, ' ' '' ' '1-.,.1 -- I ! ' al!",r-'":./' 
I @I - ' ' 41/ 
: : (Rof. 159525 ·-: ------ Lj 4 •, c(-

161431 

t 
1 fl See Fig. 

14

) 
1 

--1el"" .__._1 - 159659 
I 0~ I .....-I ... ).__ . I 
I 151630 I .··1 ( I ,- -- 119653 
I I 156931 

1
)

1 

i -r-;..,.__ I 
' ,_ ' ' ' '-'>4§ 
: 2191-o ------v v : ~- -tw-~ : & - / I / ~v- _,,..., r 151629 

' ' • , 159536 1 "-

1 

' I 
/ ' '•' ' - v-

I 156501/ ~- ' ' --<V ' I { --., ' ' I ' -~ J II§ 
I I 152893 I I r·. 
I ~"I ~II (t : ~ ' : ': ,, : 112626 I *' : 1;5284 ~56390 (1/J2"Thk L L (Rof. 159472 
1 : 

1 
-J 

1

\_ , 173754 (3/ 16 .. Thk) {;_, See F1g. 1) 

: ~®~ I )/ 156389 

I ' ' 3640 -- 0 ' ' - ""'@ ' ' / ---"" I I 192877 ---- ' 

~~156489 : +173978 ~119649. I 
'"---- : +156saa I 161323 

~ 3640 :~~l. 
@@~ 35~8 

/ @@ 161324 I / , ® 

-~ I ,/"Q ~~ '-

152893 : +173981 , " 1 + L .~"';, I ,/ (D17398Q \ l_J!I "--

156835 7002 2191 

FIGURE 13 

SEE FIG. 30 

: // 0173756 +173979 

,/ 
+Part of 176138 Modification Kit 

<Dused when printing on edge of Tape. 
0used when printing between Feed Holes. 

ROTARY POSITIONING MECHANISM 

Page 13 



SECTION 573-139-800 

Page 1.4 

151152 .........___f 110743 

"" 
~ 

47024 .........___® 
156369 

~ 
/,._ ___ _ 

/ 
/ 

/ 
/ 

/ 

I / r--

--
1 / I 

I /// @) ---
1 / / "/ 0 3599 

125011/ ~ / 

3640 /// 

/ 
/ 

/ 
/ 

/ 
/ 

/ 
/ 

// / ... ..-; 
// / / I 

( 
,. " I 

" / I I // // 1 
I / // I 

V / 159522 I /1 / I 
(I ,!.___...-/ I 
I I '? I 

I I 1 131016 I I~/ I 

: ~ : 
I I I 
'-----_J : 

/ 

/ 
// 

-----151442 

i 2191 

@/ 
___.......- 7002 

®___...... 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

86774 

( 
'-- ----

-- r--
1 
I 

119649 ----~ 

90599 -..:::::::---@) 

--------@) 

86079---® 

156382---~ 

90599 "<:::::::--@) 

--....__@) 

---- -------~~-93-~4 
- 159525 ----_, 

---- -, 
--- I ------- : .., __ 

1 3598 : 

219~® i 
~ ! 

156294 ' I 

~~: i 
I I 
I I 
I I 

159597 I I 

~
I I 

- ' I -~~ I I 

1 ~---- ~ I 
-1--J_ --- I I 
I 1---- ---- 1 156322 I 

I 
I 

I 
I 
I 

~""' : 130330 
I 

I 1 ---- --~1 / I 
I I ---- I 

I= I I -- Gi I 
I I I I I 

159519 I // // 
I // / ( 

/ v/ / / J ---~l / ( ( 
..J.. I 156948 1 I 
~---- I I I 

2191 I ""' I I 
I \ <ft I I 

~ : "" Q ! 156462 J J ~ : ----- I / ~ I 156321 I / I I / 
151442 : 1 : I~ /1 I 

I I G 156870 I ~I .· I I ' 
I '- $ -- I/ 
j -.._..._.._ .$ .._..., I ~ 

~- --- / I 115134 I 
-- - ---...r;/ I I I I I 

--- / I 1 I ,.i'<t" • .r.:·"---~- J 
--.../ I I L '~~-t-- I 

I I 
I I 
I I 101123 I 1 

7 J : 0 // : 
/ I 

// I ~ / I ~ / I 
I // 2191------ I 
"/ I 

® 

2191 8 I -- -J 
-----

® : _____ --j_____ : 

/ : (Ref. 156869 
3598 I See Fig. 13) 

I 

156909--g i 

156322 1---:-------
.........___~: ---

L __ I 156908 160846 -® )- 1 

:/ ~/ 
v JJ 

I 
I 
I 

I 
--J 

FIGURE 14. AXIAL POSITIONING MECHANISM 



f 

( 

L 

ISS 1, SECTION 573-139-800 

151700 ~-119651 

/ ~m : 
~ I 156925 159526 ~156378 

~ / I 

@>........_119651 

~ ........ 156313 

®./"@ @~ /156924 : 
2191./" / ~ rt ~----156397 

~~ ~ ' I 
I 

(Ref. 159523 ) ,) 
See Fig. 14) //// ,/ 

~
" I / 

~
6~) //// 

r~·~2~ 
~192849 

/ 

// ~""'-156875 
(Ill 

~-159643 

I /119651 • 
®.--130696 

$'-119651 

' i ......... 2191 m I I 
.I!J I I 

/ I I 
/ I I ,... __ _ 

/

151630 d;} I : : --
/T I 1 1 

2191 : : I : 

<?.L / I I .. I 1 (Ref. 159525 
l!l<lO .a· I I -..fl-'1 / • ) 

(Ref. 1 59535 
See Fig. 12) 

r-----
' I 
I 
I 
I 
I 

W-------j/<;e;>~-~1·+:::~/ See F1g. 14 

/"'"·'~ '·""~-/ ~-<--.. __ , i'~ ! I ~ .. ·.:· ----
~.;$ ...... ''······""):{ :,.···: .._ ---~"~~ .. "'~~~u !! !., -- -J"t_7~ ~~I -

I 11 I 

1 II$ 1 II 

---~- 11 ----156292 I---- II I 
I --tJ I 

~,,, ...... / 

::::t,;; 
I t11J "'t: ·: • of; ~----156265 

156264-~ 

!f. 
~110879 156264--...._~ 

156266--...._ ~ 

156264-~ 

~ 
~110879 156264--...._~ 

125011-........ 
-® 

o---_110743 

~-156874 

I I l. 
I I --1 I 

I @-2191 I 

: ® 

ij '-.....3598 

--159404 

1 (Ref. 159861 

----1 
' ' I 
I e ............... 156278 

~ 
SeeFig.l) 

~ ,. --////// 156293 

/ 
/ 

rn---161443 

®-125011 

G-_110743 

®--3599 

FIGURE 15. AXIAL POSITIONING MECHANISM 

IV ·.I .. I . .,_ 

! I ' 

j ~ 

I 
I 
I 
I 

' l._@. 

2191/ /Q/JrfB 
151630 

Page 15 



SECTION 573-139-800 

Page 16 

152893 114376 
1 ~4235 h. 

\ 90951 I I I ... ;l II /F/> \ 
156536 _ .. _ ;: - -/156268 //- /// /-:_ -_-::-:: __ I 5'1516 

I ~ / / - -
110743 " ,: /" _,/' -- -~- & (Ref. 159535 

-- I See Fig. 12) ----.:::.:::.:::::;/---@-~- -- \ 
!! // 

: ~ (/ 

:: / 
/ ~--------- '"'"'"':;'~ 

7oo I --f :,, ·"·' 
151152 125011 

\ I 
,, I 

tl I 
II I 

151631 
1

' : 

... ······" ·,, l 
159483 ... .< * h 

/i;l (;', !' :· 1:~::~0/ 
& @ @-, 159438 

364;[!/ l67J _fisl 156300 ' 2191 :; 
"-ta. I :~ 

'i!910(i) 'l~ 
/@~~-, 

--((if I 
I ~ ~l 

7002 
159477 : 

I I 
159482 : 

L~ 

151152 
-l \ 125011 

I .IZO I 
I ""@ 
\ 3640/~-~ /159437 i 

159460 I 

0 

: ' 

119651- 1 : 112634/ -~~ : : @J~o '$_ ~ I \ tl.i/-, -159481 1 

7002/ '11 : : ,· 0437C ~ ' 

151152-®lr:, ~ ----- 159476 ~-- : 110743":/~ • --::::59468 --------- 156300 ----J 
r : 159448 

156057 --~-/156922 I i e;o 15'147o : 15139s 1 
15

,
447 

: ~@<~ : '\ ..., I 
I I~ I --

: 90535 @J cJV 

I I 

161347 : 2191 

128357 I I 

/ 
/ 

/ 

/"' .... -,.... 
/ / / 

/~~~;,:;;.: 
/ .... ; ..... ~;:;~:/ 

~®ttL_~ 
I -· 

128357 

/ .... -;_ ::--:-:.::/ 
::,<z,clr:r§~!r 

(REF 159487) 

FIGURE 16. FUNCTION BOX MECHANISM 

'i 

----- r ~~"£) -;e,'V -::, 
/ I ( 'f'/ 

f.:'\ /// ~k:/1 rL(Ref. 159472 
f' 1~'< ! SeeFig.1) 

,,, ___ 7002~-, ~ 
---~ 2191 \ 

151631 
--, 

I 
I 
I 
I 
I 
I 
I 
I 
I 

159503 : 
Gk_ ~~ : 

- I 

-(p..J 
I 

119649 

''·~·· . ' 
... 

~~, 

J 



(~ 

r· 

~·" 

ISS I, SECTION 573-139-800 

90052 '---...._ 

152887 ----......_'i 
,~158772 1 r---------

1 ----------------, 

I I 

I I 
1 I 
I I 
I I 

T 
I 
I 

I ) 
I ~ 
I / 
l.._ ,..,..,."""' 

I I 
I I ~ I 159501-----~ : 

-"' I _,.... 
I I ~ 
I I I 
1..----_ I I 

159492 --~-----:;-~ 

159504-~~ 
159494---~ 

I~ 

159495---~1 I 

: 0 eo 

159504 -----~ 

~
I 159490--

... 

~ 
159497-

159504- @ e 

~
I 159493--

.. 
I 159498 ~ 

159459 --------.__:~ 

159504~~ 
159502 -......._ -~ 

110743~~ 

151880·~~ 
.• >;· i ! 
•l)... l 

··.•· 7----
~~?l 

159500---~\~ --- ' 
t> 159504----

1 

159489--~ 

159496-----:~ 

159504 -----· ~ ~~ 

RY
I 159491-----

1 I : 
I I 
I I 
I I 
I I 
I I --------- : 

-----..~ 

159508 

I 159499 

I 

-------- -- I ------- ' ''··· >.. I I ~ 'ill' 
. . .._... / I I 1(!1---~--4'lln1il\ ----J 
lY\ 1"•" 700'~@ ~.:~151631 (Ref. 159472 

See Fig. I) 

2191 151632 

FIGURE 17. TRANSFER MECHANISM 

Page 17 



SECTION 573-139-800 

Page 18 

110743 

/.{ 
151637 / ~ 

86283 

151632 

2191 / r / 

*162347 

/ 

/ 
/ 

/' 
/ 

/ 
/ 

.!l~ 
I 
I 
I 
I 
I 
I 

) 

156421 

150507 

~ ~-- I I -
I 
I 
I 
I 
I 

- I 
--__<~--- ::---- I 

l -------------J 
I ---------
1 --1 I 
I I 
I I 

I 
I 
I 

\ 
119649 

I I 
I 150327 l __ ; /119650 

)"''/'t!"' 
(Ref. 159535 
See Fig. 12) 

<: __ ~-«>\ 
l_~:,b37 llr ~ 

-€& 
I 

~--~ 

I 156428 150327 119650 I 

! , .... \2 15644\0 T 
L--y~ I 

71681 Spool 
7835 Spool w/Ribbon 

For Latest Design Ribbon Feed Mechanism See Figure 19. 

*Part of 154325 Modification Kit 

FIGURE 18. RIBBON FEED MECHANISM (EARLY DESIGN) 

~, 

<'1 



(' 

( 

r 
~ 

l-

ISS 1, SECTION 573-139-800 

119649 

119651 
~ 

@) --

fly 
156515$@--~ /--<iJJ-

151880 97516 ,""/ > 11 // 

' 110743 
9653 

,"' 16 I@ / ;-.....::_' 4965 

-~~a~--_ 

....-164541 ___r # 164543 
... t_HH178178 

8330 / 

- ~/~@~ ... 151722 

/ 2191 1258~~~o- ~G ~9" 
164525 --160843 - -------~ - - 164528.;@_ <---_-

110743~@. - / ,-. 

+164535 

I 

125802// 

164528 125802 

f..\ __ _ 
\.J --

151737-~@~~-- ," 
110743 /IY --

157252 .'-81731 
/J. ,' 

164540 / 

<:: 

.. /~'-·\. 
164964-=l E)_{ "-t,......./--

,.,------

~t;;Q.m 
"ow ---0 

867;~-...:@@_ 
- 1645)/h~ 1-84226 

164528/ ·@@/ 

_, ..,., 
.,.-

' QJ --
6714 -- 0 - - d 80531 

I 0~ 
"'-- 110743/ @ 
164531 ~ 

151880 

!:\ 150327 
\_V-,-:> / 

#, 

<(~ ~-119650 

(Ref. 159535 
/See Fig. 12) 
.r=~" 

# \1! 
_, b . .!J r 

~--...,, 
85823 (( 1, 1/ 
I )) -

~ ~)- -liQ)' - t/ :)! 

~ /! G-- ___ -0 

For Early Design Ribbon Feed Mechanism See Figure 18. 

+A 179579 Decalcomania which shows direction 
of "Ribbon to Roller" is avai !able. 

#Peculiar to units equipped with spring retracted Punch pins. 
##Peculiar to units equipped with p:>wer retracted Punch pins. 

FIGURE 19. RIBBON FEED MECHANISM (LATE DESIGN) 

Page 19 



SECTION 573-139-800 

Page 20 

159997 119651 159994 111017 

I I / / @.-.., 159995 156243 

~ ---...:~- 1 119650 156252 cd / - 1 { 92260 

151152 3640 1--\W_-::-- ~ / 
~ \ ! ~-:_--~~ 1/ 151692 124177 156230 ~ 

lW @--J --- -11::\ ~~ Q ~ \ \ I 125011 --- -\.r7-6.i\ ---- 7002 I 
11" : -- --- \ 2191 3598 

151630 2191 7002 119651 : • -:-\--~ : \ 1 
\ I /~ 

387o I___ \!'9 @-~{71, 
/ (Ref. 162350/@@ --- ~ '@ @ 

~ @ , ,,see Fig. 2) \ ®oD / 

@-~-~' \ I @@_, I 

159626 ---c -, ";;;" i .,.~2-191 36:1692 ,l r : "15943< 

3598 2191 ~~~{~).-··:······· : 

\ I 7002 
156396 ,..__ fi v ,..__ II 

/ 

I -C'""-·- · I --® ¢;\ "'::_,.- 1 "jfU\ I ---..J 
(R f 15°526 II."/ 10\" 7((%; I '' l I e • "' ~~U U ::_,._, i ~.-..·:'''::'!><·""~;~ I 
See Fig. 15) ~/ --- i ~J· i l ... -.,: . .._::··1····-- I . /~~;--" d '' \ lllif~ 

119651 ~/ ---- I ' i 'V' \ 

\ 

// -__, l " l 
./ ~ ~ 

/ / ....... ~~''' ~.$. "· •• ' ~ 
/ 156484 ,-:~" "-· --~{\__ l .... , ' 

./ ~ ~ ~ ... ~ .... ~"'~\ ~ 
~ / ~ . ~ ,, ~~"'\;,. ~, .................. "'i(~ ....... ,J ~ \ l 
~..,. ~ ' ., "" -""!!$'~"<. • )1: ,.4 ~ ~"" 

!A 7002 I I '-.;,, ' \ ! .® • ! <'I \ ....... ,.._ ....... ,., .. "' 

~b 
I --:'~'ar. L~ ,r \, 

2191 "' .---+ ~ · L · ... ~~ ,. 
~ ~ • ' s § ••• 

1 51630 II (~ \\ \., ~ ~ .... -··::::: .. . 
./// ~ ~ _)':,... ~ ---~~··:~ :·· ... ~ ................... ~ ~ 

(Ref. 159861 
See Fig. 1) 

~ 
"" i .... ..., __ ~,./'\ J"''"••• ~)-. . 

Q i~ . ,").:; ... ...,~ ~. ~:-·--....,~ ~ ... ~ 
159654 ~""' / ~A@ ,,q ' / ~ '.--- ',_ ! 1-·· ............. />< ~ 1/"~"y.(_,.:_J . l ,>· ./'--......... ::--.y::·_ 95378 

-.......... // ~ I ~- /~,.,,,. ~ ~ ( , ... ....... ....... -- 1/ 'G ! .. ~ / ......... § }of' .·...... ' '•' .. ~; ... -·· ---. 
G_p;) 3598 ~ /' , ... - .. ,._._, / >-. . .,, • ·" 1 •; / '-

;<t{;., __ .,. .,.._........ ~~-..., ' ...... --

~ I /' / ............ ) '(~), ......... (!/ -- -.., 
'!0 / // l ~.: ~l ...... ~... / 

I / / l- .. ·! @{' 

~ ®--// ,"' ~ \,:,~: ....... ./ r.:;,{ + """ 
/ o ---vo 1 """ 

119651 / "'----"@- 119651 ;p~ 2191 

90615 3598 ---/@-/t() -\=-~ --~ 156488 

2191 125015 --~----- //, ____ 110879 

159539 163429 -- ~/ 
/ •' ~-156938 

159512 

FIGURE 20. TYPING MECHANISM 

, 

·•"J 



(' 

~· .. ' (
., 

159987 

125011 ~----- Pooojlo' '" 159363 

153817 ~/~ --------

~~/~ 119648 ---

I...::P '\. 159916 

122149 

159912 

3376~5 //'1 
159910 ..,/ ~ 

r~-·~/ 
119648 /~~10159911 

... ~ ""' 90560 # '\. 86304 

\ 110743 

151073 

FIGURE 21. 159363 AND 172640 MODIFICATION KITS TO ADD 

ISS l, SECTION 573-139-800 

: ~~ 
:.."' 1 153817 

125011 

159913 

159363 for Chadless Tape 
172640 for Fully Perforated Tape 

MANUAL BACKSPACE ;~.,_ " 

Page 21 



SECTION 573-139-800 

159975 

w-151737 

®-3640 
I 

~159976 

I J649 /159978 

152~ -~~~159977 ll~r @.!.@Y'"" 

36<0 ~--){[ I• ~/------~3640 I -!J / 
2034 ---- /J/~/ -~ 159973 

~ // / \....~ r.:-
70878/ ~ // // // c;i.> --- -- 1 /~/ ///// : du. -; / I -;--....... 

//' / 159965 ,J ~191 
// -~--~/ d/ 

/)~;, ~" 
2034 •151152 ' crqr,;, - Q -., 

1:
./ .... / .... ~/\ ~ 1

5997· 159974 r ~:i~~2 ~ i 
110743 ~ r--- 1 1 -®- ---

159980 .,_ ' .j •158760 \ ~ 
EARLY DESIGN / --' J ·-r~ 

(Rof. 15b02S •3640 //' !J"-.•- •3640 / ~ 
Soo Fig 10) {i) / >55063 / ~ T /' /~-- -~ '/ 

. "' / / - . c-.:::=fn/ / , -j 

' '\..., .Y=-' // frQ)-; -~ :1·// ~kJ 
bJ<' ') 11 1196 ~ ------ J 90790 \ -.;- 2191 "--- ·' 

2191 
002 

1 5674o -..,_;@) I ~ v 
J ~/IV/ 

119651-~ ,) // 

119649 ~ 
I ~~/ /~ I .'17 .. ., 

2034-_-~·~159958 t--84575 
151737 _--:w__f'~ 

+224M 

~~ 159959 
110743 

EARLY DESIGN 

+Part of 193825 Backspace Magnet Assembly 

SPECIFICATION 5534S 

FIGURE 22. 159364 MODIFICATION KIT TO ADD POWER DRIVE TO BACKSPACE 

Page 22 

~ 

-~ 

~~;' 



( 

( 

f 

(' 

( 

( 
( 

( 

~ 

t 
L 

~/*151630 

{f *2191 -­:-*7002 

*121245 ~ 

"" --
w ............. 152893 

I 
~~--3640 

I 
®-125011 

I 
I 
I 

ISS 1, SECTION 573-139-800 

··:,2466/ G )632,0\loolod" 15162S Tocmlnol•) 

~ 

'~::§:.::::::::::>, c-'":;;.. . 
(R f 156089 :::::.···<:"·-·.,;:) 'i\ li ---~wt' : 

e • . _....---- ····· .... /; ~:-. I 
See F1g. 8) '· ... ;·::,. 1 

3640 

''~/-@~7@ 

FIGURE 23. 

~ / 
I / 

7002 156159 1 / 

2191 \ :'1 ~I /// 
151630 ~ ... ®I 0 ~ / 

"' .... ~ : , ' *NOT PART OF 159379 

~ : .,.' / SPECIFICATION 5886S 
I / 
~/ 

125011 152893 

I 59 3 79 M 0 D IF I CAT I 0 N KIT T 0 ADD "MAKE 0 N L Y" C 0 DE READING C 0 NT ACTS 

... ~ 
160673---_ / 
~ -®:: / 
6/' ~- ~8330 ~ :,.-""-~~ ~ {0'\ -----16067 4 

:;> (Ref. 21 91 \ 'I 
/ See Fig. 10) ~~~(Ref. 159957 

(Ref. 151630 See Fig. 22) 
See Fig. 10) 

'• '• '• '• '• ::-._ (Ref. 156028 
\! See Fig. 10) 

0 11 ... • 

USED ON CHAD LESS PERF ORA TOR 

SPECIFICATION 5534S 

FIGURE 24. 160881 MODIFICATION KIT TO ADD GUARD TO COVER BACKSPACE MECHANISM 

,, Page 23 



SECTION 573-139-800 

82548 74727 

152893 --, 

159601 

--~' 

e ~
1

-3640 

/ 

-125011 

I 
I 

.... _ ----
, , 

J<) 

~ 

-- -~-1--r~~-e-
151632 

I 
'2191 

~:/ 
I 
I 

' .J 
119649 

I 
41'~ 

74727 82548 
161100 

r--

3640 /, ~--/~ e 

~"" -159575 
2191 : ------ I 

7002 I 153538 I --- -J 

151152 - I I ~-
-fJ~~ ?-~-SD /688 

80755 ~ ~\ -~ 

, : I ,.. ._;I 
119649-~--' : 2481 

' ' .73611 49084 159578 , , / ~ .d--159580 ~ I ~~5657¥~ ( 
--~ !-' ~- /159579 ""\\lll{~ ' ~ ~~--156572 

*153799~~ 41732 

160998 , I ~=-15933~ ' 

I ,'' I -), 
"1 ( ~ I / 

1250]1--@': I ~' , 
0 

<---~156572 
3640 ,~-,~~' : I ~' ,..-' j 

-~ , ,., ... , 
151737-r§* .9 ,/ ,@-160997 i~/ -------. 

, , ~-- 119649 f ~ .. .-·"·"""""'..-/ -- !~ ' ' - ~~ - " 
/' -'~160944 ,/--_\ ( \ ~ -(Rof. 176490 

" ~ / '<:'"' ··.:,,/ il F' I) • , «>-.._ 6X " " Soo '9-• -.._ 119649 ---·2191 ·~~~--' 
~*151630 

#160185 

I ®-~ 
~-

159381 -Dual Contact Pile-up 
159382- Single Contact Pile-up 

#151073 

@~ 
\ 
#110743 

#part of i 94272 Modification Kit 

SPECIFICATION 5886S *Not part of 159381 or 159382 

FIGURE 25. 159381 AND 159382 MODIFICATION KITS TO ADD AUXILIARY TIMING CONTACTS 

:., 
·~ 

'~ 

'') 

~} 

~) 

)
''~. 

,,, ~ ~-

'J' 
_', 

\;~{'~ 



\, 

ISS 1, SECTION 573-139-800 

-- -_:--::-->-,! 

/-,-- : (R f 159861 I 1 e • 
/; /'', ~- S e Fig. 1) I 1 1 I l I e 151630 1 / I / I : 

_./ ;, 1;/, ~ ~2191 ( ( '--'_ c', ~@-_1 36 : i --:_"-- I ~ """, , 
1

561 ''-o-
0

, : 

&;) w: I 163327. ; ·~~ I I~ : (] 161334 ~ '""·a:,, ' ' ,, ' ' ' ---'\Y@ ______ a,- --:-------w; ~) ) : \ ... _-~./ __ ,·_ ~ l L 1 

• . - '=-- -- I 
219 : '·--,___ :--r, ,>·-- ·----- '·· 151630 ~- ------- -; \: 

11
- 2 Q ----

----------- --- ,_ 15172 
--- :<-:-_ -- 156152 

--- __ / _______ ---------

---
- ---

1339 ,.~ ------- --·~-. "16''~ 111-16 -, [/ ~ 11

'',:

1 

(_/,' 16T338 ~~ r' <-:_- --•,,/ , -- __ _ ~'-; j 45024 -
-- __ :,,_ --·' ' --~ta. 

(
" 1~.:1 ' 7 ;1~;~@,~ -~Z;:;:o. 

e · F" 1) ~ 153839 

See lg. 

Specification 5889$ 

FIGURE 26. 161340 MO DIFICAT 10 N KIT TO ADD MANUAL INT E RFE Rl NG LETTERS 
TAPE FEED-OUT 

2191 ~98' 
7002 ~@@ ® 

f.~.:~.;;:::~-, 
(Ref. 156484 : : t: _ .i < 

F• 20) -- : ... -·-~\ .,, See 19. ., ·.':i·~ -==~,, 1 \' _ , , 

~I ___ .,1~~~~-: : ---c~\\ 
(....}} __ ) ,: \ \ 

153839 ~ 
:: : -1 [1 I 
•I I 

b' .)_:_~ 
( ,~, --:---- Jj-

(Ref. 159:61 ~ 
See Fig. 1) 

155750 _t) 

i-121551 

~- 3646 
' 
~ - -; 

-161336 

86774 -&c, ";:-,__-(Ref. 161334 
- -!;L-;;~ > See Above) 
- _,,- -1 

" I 

- --@)- 3598 

~161335 Specification 5889S 

FIGURE 27. 161341 MODIFICATION KIT TO ADD SOLENOID OPERATION TO LETTERS 
FEED-OUT 

Page 25 



SECTION 573-139-800 

1 08943 _0~ .· .: ,, 
i' 

154247 

(Ref. 1 59487 
See Fig. 16) 

155753(J 

1596531/ /~ t I 154235 

FIGURE 28. 159360 MODIFICATION KIT TO ADD SIGNAL BELL CONTACT 
(ON UPPER CASE "S") 

163262 

I 

162863-(j 

/(Ref. 156316 
/ See Fig. 16) ____ --"'1rr-~rr-·rr-, 

( <.-_ <3_...~----?jr ''.' '', II ', ,- --:.._=_.... 111 ~I ,, I ' 

:1 ;, /, ''' ' ""\:""~ 1
1 ~ j) J L )__~ 

125011 
/ 

---@@~ 
/ 

3'40 I 
0 151152 

SPECIFICATION 5909S 
\!, \ 
~ \ 
II 

Page 26 

~/'1; 
.-_:'_; ... ~ 

FIGURE 29. 162375 MODIFICATION KIT TO ADD "UNSHIFT ON SPACE" 



Typewheel Code may be 
found in either of two locations. 

r 

Code 

ABW 
ACA 
ACF 
ADC 
ARACD 
ARC@ 

'" 
ARE@ 
ARG 
ARJ 
ARL 
ARK 
ARM 
ARS 
ARW 
ARX 
ARY 
ARZ 
AWA 
AWB 
AWD 
AWE 
AWF 
AWS 
AVN 
AWX 
AWY 
AXW 
AXZ 
AYB 
AYX 
AYZ 
AZG 
AZJ 
AZM 
AZT 
AZW 

TYPEWHEEL CHART 

Part Matchin3 Arrangements 
Co.Je 

Number Typebox I Keytop 
Part 

Number 

ISS 1, SECTION 573-139-800 

CD 3ell System Arrcmg2mcnl A 
0 3ell Systam ArrangementS 
@ '3"11 System Arrangemant C 
0 3ell System Arranger.ent D 

Matchina Arran 1JCmcnts 
Tyr,eSox I Kcvto>' 

) f ~' .. 

Printing on Edge of Tape Printing Between Feed-Holes 

175604 BRH 175707 
175608 BRL 175710 
175612 BRM@ 175711 
175632 BRP 175713 
173905 RA ARK BWACD 173757 WY BRJ 
173971 RC ARL BWB 173769 
173970 RE ARE BRB 0 175701 
173966 RG ARG 
173968 RJ ARW 
163676 
163675 

~~ 

163677 BRT 
173969 RS ARM 
163683 YM BRU 
163682 
163681 YE BRQ 
1.S3679 RZ ARU 
173967 WY BRJ 
163685 
163687 
163688 
163690 
175580 ~" 

175582 
175583 
175584 
175519 
175521 
175523 
175546 
175547 
175554 
175556 
175559 
175565 
175568 

FIGURE 30. TYPEWHEELS 

Page 27 



SECTION 573-139-800 

Part 
Number 

224M 
1036 
2034 
2191 
2199 
2407 
2481 
2669 
3438 
3598 

3599 

3603 
3606 
3640 

3646 
3650 
3870 
5363 
6970 
7002 
7835 
8330 

22746 
33765 
41382 
41543 
41732 
42823 
45024 
47024 
49084 
55063 
70878 
71437 
71681 
73611 
74553 
74727 
76081 
80531 
80755 
80833 
81726 
81731 
82392 
82547 
82548 
84226 
84575 
85422 
85823 
86079 
86283 
86304 
86506 
86714 
86774 
87401 
90052 
90361 
90535 
90560 
90573 

Description and 
Page Number 

Coil, Magnet 22 
Nut (6-40 Hex) 9 
Washer, Flat 22 
Washer, Lock 2 to 25 
Nut (7/16-32 Hex) 13 
Washer, Lock 13 
Washer, Flat 24 
Washer, Lock 3, 4, 6 
Washer, Flat 6 
Nut (6-40 Hex) 2, 3, 4, 5, 9, 
10, 11, 13, 14, 15, 18,20,22,25 
Nut (4-40 Hex) 3, 9, 12, 14, 
15, 17,22 
Nut (1/4-32 Hex) 2, 4 
Nut (6-40 Hex) 3, 9, 20 
Washer, Lock 3, 4, 8, 12, 13, 
14, 16, 20, 22, 23, 24, 26 
Washer, Lock 25 
Washer, Flat 22 
Spring 20 
Spring 9 
Nut (3/8-32 Hex) 6 
Washer, Flat 2 to 17, 20 to 25 
Ribbon w/Spool (Black) 18, 19 
Washer, Flat 2, 3, 5, 9, 10, 15, 
18, 19, 20, 22, 23, 25 
Spring 13 
Washer, Flat 21 
Spring 9 
Bearing, Ball 2, 4 
Plate, Clamp 24, 26 
Washer, Flat 7, 8 
Spring 25 
Washer, Flat 14 
Spring 24 
Spring 9, 21, 22 
Spring 21,22 
Washer, Flat 11 
Spool, Ribbon 18, 19 
Wick, Felt 24 
Wick, Felt 13 
Term ina I, Contact 24 
Washer, Flat 5 
Washer, Flat 19 
Bushing, Insulating 24 
Guard, Contact Spring 26 
Terminal 26 
Spring 19 
Shim (.004") 3 
Insulator (.094") 26 
Insulator (.062") 24, 26 
Spring 19 
Spring 22 
Screw (10-32 x 15/16 Hex) 6 
Spacer 19 
Washer, Felt 14 
Spring 18 
Spring 21 
Post, Spring 2 
Washer, Flat 19 
Screw, Shoulder (6-40) 14, 25 
Spring 2, 5 
Screw (4-40 x 5/8 Hex) 17 
Washer, Felt 11 
Washer, Felt 15, 16 
Washer, Flat 21 
Spring 3, 4 

Part 
Number 

90599 
90606 
90615 
90790 
90951 
91120 
92260 
93108 
93117 
93356 
95378 
96717 
97266 
97516 

101123 
108943 
110434 
110437 
110743 

110879 
111017 
112626 
112634 
112967 
114876 
115122 
115134 
119647 
119648 
119649 

119650 
119651 

119652 
119653 
121100 
121245 
i21551 
122149 
122207 
124177 
125011 

125015 
125215 
125231 
125802 
128357 
130330 
130696 
131016 
135716 
135901 
139697 
139752 
150013 
150014 
150027 
150029 
150034 
150040 
150043 
150044 
150048 
150241 

NUMERICAL INDEX 

Description and 
Page Number 

Shim (.008") 14 
Spring 2, 18 
Spring 20 
Washer, Flat 22 
Washer, Lock 16, 26 
Spring 9 
Washer, Lock 20 
Washer, Lock 2, 4 
Washer, Lock 10 
Washer, Felt 2, 5, 10 
Spring 20 
Screw, Shoulder (4-40) 3 
Plate, Clamp 26 
Bushing 19 
Washer, Felt 14 
Bushing 26 
Screw (4-40 x 3/16 Fil) 2, 5 
Spring 16 
Washer, Lock 2, 5, 7 to 19, 
21, 22, 24, 26 
Spring 12, 15, 20 
Screw (6-40 x 5/16 Fil) 6, 20 
Nut (10-32 Hex) 4, 13 
Spring 16 
Washer, Flat 2, 4 
Washer, Flat 16, 26 
Washer, Felt 13 
Washer, Felt 14 
Ring, Retaining 10 
Ring, Retaining 9, 10, 21, 22 
Ring, Retaining 10, 13, 14, 16, 
18, 19, 22,24 
Ring, Retaining 11, 18, 19,20 
Ring, Retaining 3, 13, 15, 16, 
19, 20, 21, 22 
Ring, Retaining 2, 3, 5, 10, 11 
Ring, Retaining 13, 18, 19 
Spring 16 
Clamp, Cable (5/16" ID) 23 
Screw (8-32 x 1/4 Hex) 25 
Screw (4-40 Spl) 21 
Strap Assembly, Mounting 6 
Washer, Lock 3, 4, 9, 20 
Washer, Flat 2, 3, 5, 9, 10, 12, 
14, 15, 16, 18, 20, 21,23,24,26 
Washer, Flat 3, 10, 11, 12,20 
Screw (4-40 x 3/16 Hex) 22 
Nut ( 10-32 Hex) 3 
Washer, Flat 19 
Ring, Retaining 11, 16 
Washer, Felt 14 
Washer, Felt 15 
Washer, Felt 14 
Spring 2, 5 
Washer, Cup 13 
Screw (4-40 x 9/32 Fil) 7 
Screw (4-40 x 11/64 Fil) 2, 5 
Disk, Adjusting 7 
Disk, Adjusting 8 
Lever, Shoe Release 8 
Wick, Felt 7, 8 
Disk, Clutch (2 Stop) 8 
Screw (6-40 x 5/8 Fil) 7, 8 
Shoe, Secondary Clutch 7, 8 
Shoe, Primary Clutch 7, 8 
Spring 2, 5 
Spring 2, 5, 7, 8 

Part 
Number 

150327 
150356 
150507 
150830 
150841 
150923 
150966 
150990 
151073 

151152 

151222 
151246 
151335 
151346 
151362 
151398 
151415 
151416 
151442 

151620 
151621 
151622 
151626 
151629 
151630 

151631 

151632 

151637 
151640 
151657 
151658 
151688 
151692 
151700 
151712 
151721 
151722 

151724 
151728 
151736 
151737 

151880 
152415 
152466 

152634 
152887 
152893 

153030 
153267 
153538 
153799 
153817 
153839 

153841 

Description and 
Page Number 

Roller, Ribbon 18, 19 
Lever, Trip 2, 5 
Spring 18 
Bushing, Shoulder 8 
Bearing 8 
Washer, Felt 11 
Insulator (1-4) 6 
Washer, Felt 12 
Screw (4-40 x 5/32 Fil) 2, 5, 
11, 21, 24 
Screw (4-40 x 3/16 Hex) 2, 9, 
10, 14, 16, 17, 20, 24, 26 
Washer, Felt 11 
Washer, Flat 3, 4 
Stud 6 
Screw (6-40 x 3/8 Fil) 3 
Wick, Felt 3, 4 
Spring 16 
Block, Terminal 6 
Nut (6-40 Hex) 6, 10, 11 
Screw (6-40 x 1/2 Hex) 3, 13, 
14,22 
Strap, Motor Mounting 6 
Screw (6-32 x 3/4 Rd) 6 
Nut (6-32 Sq) 6 
Terminal 23, 26 
Nut (6-40 Lug) 2, 5, 11, 13, 25 
Screw (6-40 x 1/4 Hex) 2, 3, 7, 
8, 10, 12, 13, 15, 18, 20, 23, 
24,25 
Screw (6-40 x 5/16 Hex) 2, 3, 
4, 5, 6, 9, 10, 12, 16, 17 
Screw (6-40 x 3/8 Hex) 2, 3, 4, 
6, 7, 8, 9, 17, 18, 19, 22, 24 
Screw (4-40 x 1/4 Fil) 9, 18 
Lever, Shoe Release 7 
Screw (6-40 x 1/4 Fil) 3, 5, 6 
Screw (6-40 x 5/16 Fil) 2, 4 
Screw (4-40 x 5/8 Fil) 24, 26 
Screw (6-40 x 3/16 Fil) 20 
Screw, Shoulder (6-40) 15 
Button, Pivot 6 
Screw (6-40 x 3/4 Hex) 22 
Screw (6-40 x 3/16 Hex) 9, 
19,25 
Screw (10-32 x 5/8 Hex) 6 
Spring 7 
Spring 8 
Screw (4-40 x 11/64 Hex) 7, 8, 
19, 22, 24 
Nut (4-40 Hex) 17, 19 
Stud, Adjusting 2, 4 
Connector, Receptac I e 
(20 Pt) 23 
Washer, Flat 11 
Screw (4-40 x 1/2 Hex) 17 
Screw (4-40 x 1/4 Hex) 2, 3, 4, 
5, 9, 10, 11, 13, 16, 22, 23, 
24, 26 
Mount, Vibration 6 
Washer, Felt 9 
Screw (6-40 x 7/16 Hex) 24 
Screw (4-40 x 21/64 Hex) 24 
Screw (4-40 x 3/8 Hex) 21 
Screw (6-40 x 5/8 Hex) 2, 5, 
11, 13, 25 
Screw (6-40 x 9/16 Hex) 19 



(' 

(' 

( 

L 

Port 
Number 

154235 
154242 
154245 
154246 
154247 
154325 

154335 
154352 
154397 
154398 
154457 
154694 
154698 
155750 

155753 

155995 
156008 
156009 
156012 
156013 
156015 
156016 
156017 
156019 
156020 
156024 
156028 
156036 
156040 
156042 
156043 
156044 
156045 
156046 
156047 
156050 
156051 
156052 
156054 
156055 
156057 
156058 
156060 
156061 
156062 
156067 
156069 
156070 
156077 
156089 
156090 
156093 
156094 
156095 
156099 
156103 
156104 
156136 
156152 
156159 
156162 
156163 
156165 
156168 

Description and 
Page Number 

Spring 16, 26 
Screw (6-40 x 5/16 Hex) 3, 4 
Spring, Contact 26 
Bracket, Contact 26 
Contact Assembly 26 
Modification Kit to Provide an 
Adjustable Ribbon Drive Arm 18 
Screw (6-40 x 9/32 Fil) 7, 8 
Spring 26 
Shaft w/Bearing 3, 7, 8 
Bearing, Needle 7, 8 
Guide, Tape 10 
Disk, Clutch Cam 7 
Wick, Felt 10 
Sleeve, Insulating (3/32 x 
1/2" ID Lg) 23, 25 
Sleeve, Insulating (1/8 x 
1/2" ID Lg) 26 
Screw, Shoulder (6-40) 2, 4 
Wheel, Feed 10 
Post, Slide 11 
Spring, Punch Block 9 
Screw (4-40 Spl) 11 
Plate, Spring 9 
Link, Front Drag 11 
Shaft, Eccentric 11 
Washer, Felt 10 
Slide 9 
Plate, Rear 9 
Plate, Front 10 
Guide, Tope 10 
Post 10 
Post, Spacing 10 
Bushing 11 
Stud, Die Wheel 10 
Shaft, Feed Wheel 10 
Block, Tape Guide 9 
Spring, Torsion 10 
Stud, Eccentric (6-40) 10 
Bushing, Eccentric 11 
Shoe, Tape 10 
Lever, Detent 1 0 
Wheel, Die 10 
Washer, Flat 16 
Link, Rear 11 
Shaft, Eccentric 11 
Arm, Tape Shoe 10 
Post, Pivot 10 
Guide, Slide Post 11 
Plate 9 
Bail, Toggle 11 
Plate w/Post 11 
Slide w/lnsulator 9 
Screw, Adjusting (6-40) 10 
Washer, Felt 11 
Link, Front 11 
Bushing 11 
Link, Rear Drag 11 
Strip, Felt 11 
Shaft 9 
Bracket, Shaft Mounting 25 
Shaft, Feed-out Drive 25 
Bracket 23 
Washer, Flat 11 
Guide 9 
Washer, Felt 2, 5, 11 
Spring 9 

NUMERICAL INDEX (Continued) 

Part 
Number 

156169 
156172 
156173 
156177 
156184 
156221 
156230 
156235 
156236 
156241 
156242 
156243 
156248 
156252 
156264 
156265 
156266 
156267 
156268 
156276 
156277 
156278 
156286 
156287 
156288 
156289 
156290 
156291 
156292 
156293 
156294 
156296 
156300 
156306 
156311 
156313 
156316 
156318 
156321 
156322 
156332 
156366 
156369 
156378 
156382 
156389 
156390 
156396 
156397 
156399 
156403 
156408 
156412 
156413 

. 156414 
156419 
156421 
156426 
156427 
156428 
156433 
156436 
156437 
156440 
156442 
156462 
156465 

Description and 
Page Number 

Washer, Felt 11 
Rod 9 
Stud 9 
Bracket, Contact 23 
Bracket, Anchor 10 
Lock 17 
Stud, Lifter Pivot 20 
Post, Guide 2, 5 
Collar 7, 8 
Link, Front 13 
Link, Rear 13 
Roller, Lifter Arm 20 
Latch 2, 5 
Lifter, Function Blade 20 
Lever, Detent 12, 15 
Bushing, Shoulder 15 
Bushing, Shoulder 12, 15 
Lever, Trip 2, 5 
Bracket, Spring 16 
Eccentric, Right Rotary 12 
Eccentric, Left Rotary 12 
Eccentric 15 
Shaft, Right Eccentric 12 
Shaft, Left Eccentric 12 
Shaft, Axial Eccentric 15 
Bearing, Left Front 12 
Bearing, Right Front 12 
Bearing, Rear 12 
Housing, Upper Axial 15 
Housing, Lower Axial 15 
Sector, Axial 14 
Post, Retaining 16 
Shaft 16 
Rod, Right Connecting 13 
Rod, Left Connecting 13 
Rack, Axial Output 15 
Plate, Rear 16 
Lever, Reset 2 
Shaft, Oscillating 14 
Link, Axial Toggle 14 
Shaft, Typewheel 13 
Shaft, Rocker Bail 3, 4 
Lever, Adjusting 14 
Plate, Axial Positioning 15 
Roller 14 
Gear (16 T) 13 
Washer, Flat 13 
Eccentric 3, 20 
Post 15 
Nut, Shoulder (6-40 Hex) 3 
Disk, Bearing 3, 4 
Arm, Clamp 13 
Link, Drive 3, 4 
Link, Drive 20 
Plate, Ribbon Feed Mounting 18 
Shaft, Left Ribbon Ratchet 18 
Shaft, Right Ribbon Ratchet 18 
Washer, Spring 18 
Disk, Friction 18 
Washer, Felt 18 
Pawl, Ribbon Feed 18 
Arm, Front Ribbon Reversing 18 
Arm, Rear Ribbon Reversing 18 
Lever, Ribbon Reversing 18 
Pawl, Ribbon Reversing 18 
Bail, Oscillating 14 
Washer, Spring 3, 4 

Part 
Number 

156466 
156467 
156472 
156473 
156476 
156478 
156484 
156488 
156489 
156490 
156492 
156493 
156501 
156515 
156536 
156572 
156576 
156577 
156588 
156632 
156740 
156835 
156869 
156870 
156871 
156872 
156874 
156875 
156876 
156877 
156884 
156899 
156900 
156901 
156905 
156908 
156909 
156922 
156924 
156925 
156931 
156937 
156938 

156948 
156987 
156988 
156989 
156990 
156994 
156995 
156998 
157252 
158169 
158171 
158172 
158177 
158180 
158182 
158184 
158185 
158186 
158257 
158285 
158745 
158760 
158772 

ISS 1, SECTION 573-139-800 

Description and 
Page Number 

Rack, Typewheel 13 
Ring, Retaining 3, 4 
Post, Spring 5 
Shaft, Main 7, 8 
Hammer, Print 13 
Accelerator, Hammer 13 
Bracket 20 
Post, Spring 20 
Bushing, Ribbon Guide 13 
Post, Guide 2, 5 
Bracket, Guide 12 
Stud 14 
Screw (6-40 x 7/32 Fil) 12, 13 
Washer, Felt 19 
Screw (4-40 x 1/8 Fil) 16 
Washer, Felt 24 
Washer, Felt 3, 4 
Roller, Detent Lever 10 
Ring, Retaining 13 
Screw (6-40 x 13/32 Hex) 22 
Screw (6-40 x 7/32 Hex) 22 
Ring, Retaining 13 
Guide, Ribbon 13 
Lever, Ribbon Oscillating 14 
Bail, Operating Blade 3 
Blade, Operating 3 
Screw (4-40 x 15/16 Fil) 12, 15 
Screw (6-40 x 5/32 Fil) 15 
Bushing 3 
Washer, Felt 3 
Arm, Rocker 11 
Stud, Eccentric 3 
Roller 3 
Post, Eccentric 18 
Block, Rack Guide 13 
Post, Sector Pivot 14 
Post, Toggle Link 14 
ArrnrL~ck Release 16 
Plate, Drive Link 15 
Roller, Drive Link 15 
Bracket, Hammer Mounting 13 
Link, Printing Drive 3, 20 
Screw, Eccentric Shoulder 
(6-40) 20 
Wick, Felt 14 
Screw (6-40 Spl) 3, 4 
Race, Outer 3, 4 
Bearing 3, 4 
Race, Inner 3, 4 
Strip, Felt 3, 4 
Post 3, 4 
Retainer, Roller 3, 4 
Bushing 19 
Frame 4 
Shaft w/Bearing 2, 4 
Lever, Latch 2, 5 
Collar 8 
Cam w/Pins 8 
Disk, Clutch Cam 8 
Drum, Function Clutch 7, 8 
Gear 8 
Screw (4-40 x 7/32 Fil) 8 
Cable Assembly 23 
Connector, PI ug (20 Pt) 23 
Clamp, Bearing 3, 4 
Post, Spring 22 
Screw (4-40 x 5/8 Hex) 17 

Page 29 



SECTION 573-139-800 

Part 
Number 

158881 
158925 
158941 
158950 

159011 
159336 
159338 
159341 
159360 
159363 
159364 
159365 
159379 
159381 
159382 
159404 
159411 
159413 
159427 
159430 
159434 
159437 
159438 
159441 
159447 
159448 
159450 
159459 
159460 
159468 
159470 
159471 
159472 
159476 
159477 
159480 
159481 
159482 
159483 
159487 
159488 
159489 
159490 
159491 
159492 
159493 
159494 
159495 
159496 
159497 
159498 
159499 
159500 
159501 
159502 
159503 
159504 
159506 
159508 
159512 
159515 
159516 
159519 
159522 
159523 
159525 

Page 30 

Description and 
Page Number 

Nut, Shoulder (6-40 Hex) 2, 4 
Slide, Tape Depressor 9 
Bail, Rocker 4 
Contact Assembly, Code 
Reading 23 
Bracket, Spring 2, 5 
Shield, Contact 23 
Spacer 24 
Bearing, Ball 3, 4 
Modification Kit 26 
Modification Kit 21 
Modification Kit 22 
Modification Kit 9 
Modification Kit 23 
Modification Kit 24 
Modification Kit 24 
Post 15 
Bearing Assembly 3, 4 
Plate, Ribbon Reversing 18 
Bracket, Stop 2, 5 
Lever,SiideTrip 2,5 
Plate, Lifter Mounting 20 
Arm, Yield (FIGS) 16 
Arm, Yield (LTRS) 16 
Guide, Bellcrank 2 
Bellcrank (#1 and #4) 16 
Bellcrank (#2) 16 
Bell crank (#3 and #5) 16 
Spring 17 
Link, Toggle 16 
Arm, Lock 16 
Shaft, Lock Arm 16 
Bellcrank (LTRS-FIGS) 16 
Plate, Main 2, 5 
Arm (FIGS) 16 
Arm (LTRS) 16 
Bushing, Eccentric 13 
Arm, Extension (FIGS) 16 
Arm, Extension (LTRS) 16 
Bracket, Spring 16 
Plate, Function Box Front 16 
Bracket, Transfer Mounting 17 
Plate (#1) 17 
Plate (#4) 17 
Plate (#2) 17 
Plate (#0) 17 
Plate (# 5) 17 
Plate (#3) 17 
Beam, Pulse (#5) 17 
Beam, Pulse (#3) 17 
Beam, Pulse (#2) 17 
Lever, Pulse Beam (#5) 17 
Lever, Transfer (#3, 4 and 5) 17 
Beam, Pulse (#4) 17 
Beam, Pulse (#1) 17 
Guide, Transfer Lever 17 
Shaft 16 
Spacer 17 
Post 3 
Lever, Transfer (# 1 and 2) 17 
Link, Printing Trip 20 
Blade, Function (FIGS) 16 
Blade, Function (LTRS) 16 
Bushing, Drive Bail 14 
Bushing, Drive Bail 14 
Bail, Oscillating Drive 14 
Bracket, Axial Mounting 14 

NUMERICAL INDEX (Continued) 

Part 
Number 

159526 
159528 
159529 
159530 
159531 
159532 
159533 
159535 
159536 
159539 
159544 
159560 
159565 
159568 
159570 
159571 
159575 
159578 
159579 
159580 
159597 
159601 
159621 
159622 
159625 
159626 
159641 
159642 
159643 
159653 
159654 
159656 
159658 
159659 
159861 
159886 
159896 
159900 
159901 
159902 
159903 
159909 
159910 
159911 
159912 
159913 
159916 
159954 
159955 
159956 
159957 
159958 
159959 
159960 
159961 
159962 
159963 
159965 
159973 
159974 
159975 
159976 
159977 
159978 
159979 
159980 
159981 

Description and 
Page Number 

Link, Oscillating 15 
Bar, Push (#5) 12 
Bar, Push (#3) 12 
Bar, Push ( # 4) 12 
Bar, Push (LTRS) 12 
Bar, Push (FIGS) 12 
Bar, Push (#1) 15 
Plate, Front 12 
Gear (15 T) 13 
Arm, Printing Pivot 20 
Release, Clutch 2, 5 
Spring 9 
Bracket w/Post 24 
Bracket, Contact 24 
Spring, Contact 24 
Stiffener 24 
Bracket, Stop 24 
Ba i I, Front Contact 24 
Bail, Rear Contact 24 
Shaft, Actuating Bail 24 
Washer, Flat 14 
Bracket, Spring 24 
Screw, Shoulder (6-40) 9 
Clamp, Adjusting 9 
Bracket, Bail Guide 3, 4 
Extension, Drive Link 20 
Cable w/Terminals 26 
Shim (.008") 12 
Shim (.008") 15 
Blade, Function (UC "S") 26 
Latch, Printing 20 
Block Assembly, Punch 9 
Screw (6-40 x 1-3/32 Hex) 13 
Shaft, Eccentric 13 
Frame, Main 2 
Gear (49 T) 7 
Collar 7 
Plate 21 
Plate w/Post 21 
Shaft, Rake 21 
Bellcrank 21 
Pawl, Feed 21 
Latch, Return 21 
Plate 21 
Gear, Segment 21 
Screw, Eccentric (6-40) 21 
Eccentric 21 
Link w/Stud, Adjusting 22 
Link, Drive 22 
Post 22 
Link ·22 
Latch w/Bushing 22 
Extension, Latch 22 
Eccentric 22 
Arm, Eccentric 22, 25 
Ring, Retaining 22 
Hub 22 
Arm w/Post, Adjusting 22 
Bracket w/Bushing 22 
Eccentric 22 
Bail, Armature 22 
Armature 22 
Hinge 22 
Shaft 22 
Arm, Non-Repeat 22 
Post, Spring 22 
Spacer 9 

Part 
Number 

159987 
159988 
159989 
159990 
159994 
159995 
159997 
160185 
160354 
160404 
160581 
160666 
160672 
160673 
160674 
160839 
160843 
160846 
160881 
160943 
160944 
160948 
160997 
160998 
161100 
161102 
161107 
161108 
161109 
161139 
161323 
161324 
161334 
161335 
161336 
161337 
161338 
161339 
161340 

161341 
161347 
161431 
161443 
161444 
161493 
161524 
162092 
162093 
162340 
162341 
162346 
162347 
162350 
162363 
162364 
162375 
162466 
162573 
162763 
162850 
162862 
162863 
163009 
163010 
163015 
163016 

Description and 
Page Number 

Bracket, Guide 21 
Plate, Adjusting 10 
Post, Shoe Pivot 10 
Bail, Guide 10 
Plate, Lifter Arm Lock 20 
Arm, Lifter 20 
Screw, Eccentric (6-40) 20 
Post 24 
Cam, Function 7 
Spring, Contact 26 
Lever, Upper Reset 5 
Guard, Backspace 23 
Stud 23 
Shaft, Feed Wheel 23 
Nut, Shoulder (6-40) 21, 23 
Spacer, Shoulder 3 
Spring 19 
Bushing, Shoulder 14 
Modification Kit 23 
Housing, Typewheel Shaft 13 
Washer, Felt 24 
Screw (2-56 Spl) 10 
Roller, Cam Follower 24 
Arm, Cam Follower 24 
Spring, Contact 24 
Spring, Contact 24 
Stud 10 
Stud 9 
Post, Guide 11 
Nut (6-40 Hex) 10 
Housing, Gear 13 
Washer, Flat 13 
Lever, Stop 25 
Solenoid Assembly, Feed-out 25 
Bracket 25 
Post, Stop 25 
Lever, Trip 25 
Lever, Hand 25 
Modification Kit to Add Manual 
Interfering Letters Feed-Out 25 
Modification Kit 25 
Washer, Felt 16 
Lever, Rotary Correcting 13 
Detent, Axial Shaft 15 
Detent, Rotary Shaft 12 
Post, Supporting 23 
Shaft, Hammer 13 
Bail, Tape Guide 10 
Spring, Torsion 10 
Sleeve 7, 8 
Bearing 7 
Extension, Adjustable 18 
Arm, Ribbon Drive 18 
Bail, Rocker 3 
Stripper 26 
Bearing 8 
Modification Kit 26 
Shield Assembly, End 6 
Retainer 8 
Bail, Reset 11 
Handle 18, 19 
Bar, Mounting 2, 24 
Sleeve, Blocking 26 
Pinion (21 T) 4 
Gear (49 T) 8 
Gear (28 T) 2 
Gear (49 T) 7 

.·~.·.···.·. 
,- ':., 

·~ 

'''.?.· .. 't:, 

•l· :,,-., 



(' 

( 

( 

( 

l 

Part 
Number 

163113 
163262 
163290 
163291 

163327 
163429 
163675 
163676 
163677 
163679 
163681 
163682 
163683 
163685 
163687 
163688 
163690 
164511 
164513 
164514 
164515 
164521 
164525 
164526 
164528 
164529 
164530 
164531 
164532 
164535 
164538 
164539 
164540 
164541 
164543 
164964 
164965 
170219 
170241 
170778 
170779 

Description and 
Page Number 

Washer,rFiat 13 
Gear (49 T) 26 
Cable Assembly 
Modification Kit to Add Non­
adjustable Tape Guide 10 
Ring, Retaining 25 
Screw, Shoulder (6-40) 20 
Typewheel (ARK) 27 
Typewheel (ARL) 27 
Typewheel (ARM) 27 
Typewheel (ARZ) 27 
Typewheel (ARY) 27 
Typewheel (ARX) 27 
Typewheel (ARW) 27 
Typewheel (AWB) 27 
Typewheel (AWD) 27 
Typewheel (AWE) 27 
Typewheel (AWF) 27 
Lever 10 
Pawl, Feed 11 
Guide, Tape 9 
Spring, Torsion 10 
Plate 19 
Post, Spring 19 
Slide w/Post 19 
Bushing 19 
Lever, Ribbon Reverse 19 
Bushing 19 
Pawl, Check 19 
Pawl, Feed 19 
Shaft, Right Ribbon Ratchet 19 
Shaft, Left Ribbon Ratchet 19 
Spring, Ratchet 19 
Detent 19 
Arm, Ribbon Drive 19 
Lever, Adjustable Extension 19 
Washer, Felt 19 
Washer, Flat 19 
Stud, Die Wheel 10 
Screw, Adjusting (6-40) 10 
Block Assembly, Punch 9, 10 
Wheel, Feed 10 

NUMBERICAL INDEX (Continued) 

Part 
Number 

170788 
170803 
172638 
172640 

172983 
173200 
173203 
173336 
173338 

173340 
173754 
173755 
173756 
173757 
173769 
173775 
173965 
173966 
173967 
173968 
173969 
173970 
173971 
173977 
173978 
173979 
173980 
173981 
175519 
175521 
175523 
175546 
175547 
175554 
175556 
175559 
175565 
175568 
175580 
175582 

Description and 
Page Number 

Wheel, Die 10 
Bail, Retractor 9 
Screw (6-40 x 9/32 Hex) 9 
Modification Kit to Add 
Manual Backspace 21 
Bracket, Spring 11 
Sleeve, Bearing 7 
Sleeve, Bearing 8 
Modification Kit 7 
Modification Kit to Provide 
New Style Shaft 8 
Collar 7, 8 
Spacer, Typewheel 13 
Guide, Ribbon 13 
Lever, Print Hammer 13 
Typewheel (BWA) 27 
Typewheel (BWB) 27 
Shaft, Typewheel 13 
Typewheel (ARA) 27 
Typewheel (ARG) 27 
Typewheel (AWA) 27 
Typewheel (ARJ) 27 
Typewheel (ARS) 27 
Typewheel (ARE) 27 
Typewheel (ARC) 27 
Shaft, Print Hammer 13 
Spring, Torsion 13 
Head, Hammer 13 
Lever, Print Hammer 13 
Accelerator, Hammer 13 
Typewheel (AXW) 27 
Typewheel (AXZ) 27 
Typewheel (AYB) 27 
Typewheel (AYX) 27 
Typewheel (AYZ) 27 
Typewheel (AZG) 27 
Typewheel (AZJ) 27 
Typewheel (AZM) 27 
Typewheel (AZT) 27 
Typewheel (AZW) 27 
Typewheel (AWS) 27 
Typewheel (AWV) 27 

Part 
Number 

175583 
175584 
175604 
175608 
175612 
175632 
175701 
175707 
175710 
175711 
175713 
176138 

176252 
176489 
176490 
176647 
176658 
176679 
176686 
176687 
176688 
176689 
176749 
176823 
178178 
179274 
179573 
179579 
192661 
192709 
192793 
192849 
192877 
194272 

193804 
193821 
193822 
193824 
193825 
195284 

ISS 1, SECTION 573-139-800 

Description and 
Page Number 

Typewheel (AWX) 27 
Typewheel (AWY) 27 
Typewheel (ABW) 27 
Typewheel (ACA) 27 
Typewheel (ACF) 27 
Typewheel (ADC) 27 
Typewheel (8RB) 27 
Typewheel (BRH) 27 
Typewheel (BRL) 27 
Typewheel (BRM) 27 
Typewheel (BRP) 27 
Modification Kit to Provide a 
Resilient Print Hammer 13 
Washer, Flat 3 
Guide 2 
Bracket 2, 5 
Latch w/Hub 22 
Motor, 115V. 60 Cycle, AC 6 
Capacitor (3.3 MFD) 6 
Frame 6 
Bracket, Motor 6 
Plate, Mounting 6 
Bracket, Mounting 6 
Gear (14 T) 6 
Bushing 6 
Lever, Adjusting 19 
Wheel, Feed 10 
Nut (6-40 Hex) 11 
Deco I com an ia, Arrow 19 
Post 3, 4 
Link 3, 4 
Guard 24 
Bar, Push (#2) 15 
Bushing, Guide 13 
Modification Kit to Provide Oil 
Shield for the Auxiliary 
Contacts 24 
Armature 22 
Bracket w/Post 22 
Clamp 22 
Latch w/Hub 22 
Magnet Assembly, Backspace 22 
Ring,"O" 13 

Page 31 
31 Pages 


